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Test Report Attachment

FCCID SWX-UDB

ISED ID 6545A-UDB

Equipment Under Test UDB

Test Report Serial Number | TR9356_01

Date of Test(s) 17 July and 12 August 2024
Report Issue Date 11 September 2024

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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1 UNII-3 Band —= Internal Antenna

1.1 Summary

Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5745.000 24.0 20.000000 | PASS
RF output power 5745.000 24.0 20.000000 | PASS
Power Spectral Density 5745.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5745.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5745.000 24.0 20.000000 | PASS
Tx Spurious Emission 5745.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5775.000 24.0 20.000000 | PASS
Power Spectral Density 5775.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 24.0 20.000000 | PASS
Tx Spurious Emission 5775.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5825.000 24.0 20.000000 | PASS
Power Spectral Density 5825.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5825.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5825.000 24.0 20.000000 | PASS
Tx Spurious Emission 5825.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5755.000 24.0 40.000000 | PASS
Power Spectral Density 5755.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5755.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5755.000 24.0 40.000000 | PASS
Tx Spurious Emission 5755.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5775.000 24.0 40.000000 | PASS
Power Spectral Density 5775.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 24.0 40.000000 | PASS
Tx Spurious Emission 5775.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5795.000 24.0 40.000000 | PASS
Power Spectral Density 5795.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5795.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5795.000 24.0 40.000000 | PASS
Tx Spurious Emission 5795.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5775.000 24.0 80.000000 | PASS
Power Spectral Density 5775.000 24.0 80.000000 | PASS
Minimum Emission Bandwidth 6 dB 5775.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5775.000 24.0 80.000000 | PASS
Tx Spurious Emission 5775.000 24.0 80.000000 | PASS
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Emission Bandwidth 26 dB (5745 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 52.200000 5718.950000 5771.150000
DUT Frequency Max Level Result
(MHz) (dBm)
5745.000000 13.9 | PASS
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LABORATORY P
Spectrum [%]
Ref Level 0.00 dBm @ RBW 200 kHz
o Att 10 dB SWT 38 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dBm M W \m\m
-20 dBm L L
(R AW
-40 dBm
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dem
CF 5.745 GHz 600 pts Span 60.0 MH2
L bid ] GIRRNERDD wa
Date: 16.JUL.2024 23:47:08
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.71500 GHz 5.71500 GHz
Stop Frequency 5.77500 GHz 5.77500 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5745 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5745.000000 26.5 30.0 26.5 95.874 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us
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Power Spectral Density (5745 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5745.000000 5742.227723 | 11.162 30.0 | PASS
Ports
Port State
1 | used
2 | used
N
30
c s
Dot
£ 1
©
s 10 ¢
-
5735 5740 5745 5750 5755
Freauency in MHz
Connector 1 Connector 2 Surn Lenve Lirrit FsD
Measurement
Setting Instrument Value Target Value
Start Freqguency 5.73500 GHz 5.73500 GHz
Stop Frequency 5.75500 GHz 5.75500 GHz
Span 20.000 MHz 20.000 MHz
RBW 500.000 kHz <=500.000 kHz
VBW 2.000 MHz >= 1.500 MHz
SweepPoints 101 ~ 80
Sweeptime 2.020 ms 2.020 ms
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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Minimum Emission Bandwidth 6 dB (5745 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 17.850000 0.500000 5736.075000 5753.925000
DUT Frequency Max Level Result
(MHz) (dBm)
5745.000000 10.3 | PASS
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Ref Level 20.00 dBm
Att
SGL Count 200/200

40 dB

@ RBW 100 kHz

SWT 56.8 ps @ VBW 300 kHz

Mode Auto FFT

@ 1Pk Max

10 deém
0 dBm
_10 dBm { Vl"\r’«‘h\l .MAW e “WJ.NAV A - I; 4 Mj
-20 dem i M"\;W‘urr HU\MWUL M
-30 dBm L‘W\MW
-40 dBm
-50 dem
-60 dBm
-70 dBm
CF 5.745 GHz 800 pts Span 40.0 MHz
L bid ] GIRRNERDD wa
Date: 16.JUL.2024 23:48:02
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 56.836 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5745 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.000000 33.663367 5727.574257 5761.237624
DUT Frequency Result
(MHz)
5745.000000 | PASS
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LABORATORY » Draper,
45T
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Freauency in MHz
Bandwidth
Spectrum [%]
Ref Level 0.00 dBm @ RBW 1 MHz
o Att 10de SWT 5.7 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dBm /
s ] \"ﬁ\/"\w
-20 dBm
-30 dem
-40 dBm-
-50 dBm
-60 dBm
-70 dem
-80 dBm-
-90 dem
CF 5.745 GHz 101 pts Span 40.0 MHz
JU J e
Date: 16.JUL.2024 23:49:45
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.76500 GHz 5.76500 GHz
Span 40.000 MHz 40.000 MHz
RBW 1.000 MHz >= 666.667 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~ 80
Sweeptime 5.681 us AUTO
Reference Level 0.000 dBm AUTO
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Attenuation 10.000dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5745 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5745.000000 | PASS

Final measurements

Frequency
(MHz)

Level Pre
Measurement (d
(dBm)

level

Bm)

Limit
(dBm)

Margin Result

(dB)

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
5649.250000 -27.9 0.9 -27.0
5649.750000 -28.0 1.0 -27.0
5641.750000 -28.4 1.4 -27.0
5639.750000 -28.5 15 -27.0
5639.250000 -28.7 1.7 -27.0
5648.750000 -28.7 1.7 -27.0
5640.250000 -28.7 1.7 -27.0
5650.250000 -28.6 1.8 -26.8
5638.750000 -28.9 1.9 -27.0
5654.750000 -25.4 1.9 -23.5
5647.250000 -28.9 1.9 -27.0
5642.250000 -28.9 1.9 -27.0
5647.750000 -29.2 2.2 -27.0
5643.750000 -29.3 2.3 -27.0
5655.250000 -25.6 25 -23.1

Measurement Settings

(MHz)

Start Frequency

(MHz)

Stop Frequency

Pre Measurement

Final Measurement

5470.000000

6100.000000
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Levelin dBm

£47 BR &R X 11 5.7 575 5.8 585 | 5.95 G £.05 6.1
Freauency in GHz

Surn Leve

Lirrit — Threshdd X Critical Final Critical

Pre Measurement 2

Setting Instrument Target Value
Value

RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 1260 ~ 1260
Sweeptime 85.781 us AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 30 30
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 30.000000 5759.950000 5789.950000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 7.5 | PASS
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LABORATORY » Draper,
26 cB Bandwickh
20T
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Freauency in MHz
Bandwidth
Spectrum [%]
Ref Level 0.00 dBm @ RBW 200 kHz
o Att 10 dB SWT 28.5 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dBm
-20 dBm / \
-30 dem
\\/Lu‘
r/"d‘N/\““MJ oA
g St
-50 dBm
-60 dBm
-70 dem
-80 dBm-
-90 dem
CF 5.775 GHz 400 pts Span 40.0 MHz
JU J ammn e
Dat 1 AUG 4 Ll 06
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.75500 GHz 5.75500 GHz
Stop Frequency 5.79500 GHz 5.79500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 0.000 dBm AUTO
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Attenuation 10.000dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5775 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5775.000000 5776.188119 6.572 30.0 | PASS
Ports
Port State
1 | used
2 | used
Fower Spectral Densiy
BT
30
£ 20+
m 4
©
£
E ot
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576R 5770 5775 5780 5785
Freauency in MHz
Connector 1 Connectar 2 Surn Lesel Lirrit L 2 FsD

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 17.800000 0.500000 5766.125000 5783.925000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 4.3 | PASS
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£ dB Banchvidth
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B7RR B7E0 5765 B770 5775 B7a0 5785 5740 5795
Freauency in MHz
Bandwidth
Spectrum [%]
Ref Level 10.00 dBm @ RBW 100 kHz
Att 30 dB SWT 56.8 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dem
-10 dBm
-20 dem }’M l WMMW
-30 dBm- [, L
Wil ik T e e
-50 dBm
-60 dem
-70 dBm-
-80 dem
CF 5.775 GHz 800 pts Span 40.0 MHz
JU J ammn e
Date: 11.AUG.2024 21:18:03

Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 19.000000 5765.375000 5784.375000

TR9356_UDB_FCC_15.407_UNII-3_Internal_Annex

PROPRIETARY

Page 13 of 46



UNIFIED

5795

COMPLIANCE
427 West 12800 South, Draper, UT 84020
% LABORATORY » Draper,
DUT Frequency Result
(MHz)
5775.000000 | PASS
99 % Banchwictth
25T
20T
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5765 5760 5765 5770 5775 5780 5785 57490
Freauencv in MHz
Bandwidth
Spectrum [%]
Ref Level 0.00 dBm @ RBW 500 kHz
o Att 10 dB SWT 11.3ps @ VBW 2 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dBm L
-20 dBm / \\\/
-30 dem
\/\/J ‘V\M\,\/\
-40 dBm-
-50 dBm
-60 dBm
-70 dem
-80 dBm-
-90 dem
CF 5.775 GHz 160 pts Span 40.0 MHz
JU J GIEIED o
Dat 1 UG 124 Ll 14
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.75500 GHz 5.75500 GHz
Stop Frequency 5.79500 GHz 5.79500 GHz
Span 40.000 MHz 40.000 MHz
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RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >= 1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 us AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO

Preamp off off

Tx Spurious Emission (5775 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5775.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
6059.750000 -40.4 134 -27.0
6038.750000 -40.6 13.6 -27.0
6079.750000 -40.6 13.6 -27.0
6093.250000 -40.7 13.7 -27.0
6082.250000 -40.7 13.7 -27.0
5980.250000 -40.7 13.7 -27.0
6059.250000 -40.7 13.7 -27.0
5611.250000 -40.8 13.8 -27.0
5636.250000 -40.9 13.9 -27.0
6080.250000 -40.9 13.9 -27.0
5641.250000 -40.9 13.9 -27.0
5993.250000 -40.9 13.9 -27.0
5641.750000 -40.9 13.9 -27.0
6079.250000 -40.9 13.9 -27.0
5611.750000 -41.0 14.0 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2
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0T

Levelin dBm

Spurious

b.65

b7

575

5.8 5.85

549 5.95 6

6.05

6.1

547 55 5.55 56
Freauency in GHz
Limit e Threchdd X Critical X Fnal Critical Sum Lewel
Emission Bandwidth 26 dB (5825 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 33.400000 5807.750000 5841.150000
DUT Frequency Max Level Result
(MHz) (dBm)
5825.000000 6.7 | PASS
26 cB Bancwickh

20T

101
S
S o1
£
©
o 10T
-

20N R Y

ha05 h810 5815 h820 5825 5830 5835 5840 h845
Freauency in MHz
Bandwidth
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LABORATORY P
Spectrum [%]
Ref Level 0.00 dBm @ RBW 200 kHz
o Att 10 dB SWT 28.5 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dBm
-20 dBm
| \
-30 dém w /\/\/J
oot et LI
-50 dBm
-60 dBm
-70 dem
-80 dBm
-90 dem
CF 5.825 GHz 400 pts Span 40.0 MH2
L bid ] GIRRNERDD wa
Dat 11 UG.2024 Led 16
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.80500 GHz 5.80500 GHz
Stop Frequency 5.84500 GHz 5.84500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5825 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5825.000000 5823.811881 5.723 30.0 | PASS
Ports
Port | State
1 | used
2 | used
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LABORATORY
Fower Spectral Densiy
BT
30
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5815 5820 5B2h 5830 ha3h
Freauency in MHz
Connector 1 Connectar 2 Surn Lesel Lirrit L 2 FsD

Minimum Emission Bandwidth 6 dB (5825 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 17.650000 0.500000 5816.175000 5833.825000
DUT Frequency Max Level Result
(MHz) (dBm)
5825.000000 5.3 | PASS
6 dB Banchvicth
15T
10T
e 07T
) 1
©
o
= -104
S
(]
-
-20
_30 -
ha05 5810 h815 hgz0 hi25 h830 5835 h840 5845
Freauencyv in MHz
Bandwidth
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Spectrum

Ref Level 10.00 dBm @ RBW 100 kHz

Att 30 dB  SWT 56.8 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

427 West 12800 South, Draper, UT 84020

B

0 dem

-10 dBm

-20 dBm

-30 dB J | L
nmﬁ&ww n“duﬂuﬂMM MA’\W\ afs

-50 dBm

i

-60 dBm

-70 dBm:

-80 dBm

CF 5.825 GHz 800 pts Span 40.0 MHz
e —
J{ ]

Occupied Channel Bandwidth 99% (5825 MHz; 24.000 dBm; 20 MHZz)
99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge

(MHz) (MHz) (MHz) (MHz) (MHz) Right

(MHz)
5825.000000 18.750000 5815.625000 5834.375000

DUT Frequency Result

(MHz)

5825.000000 | PASS
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99 22 Banchictth
b T
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5805 5810 5815 5320 bB2h 5830 5835 5840 ha4h
Freauency in MHz
Bandwidth
Spectrum [§]
Ref Level 0.00 dBm @ RBW 500 kHz
o Att 10 dB SWT 11.3ps @ VBW 2 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dBm A Fagn V.
-20 dBm / \\
ﬂfa\mf W
-40 dBm-
-50 dBm
-60 dBm
-70 dem
-80 dBm-
-90 dem
CF 5.825 GHz 160 pts Span 40.0 MHz
JU J ammn e
Dat 11 UG 4
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.80500 GHz 5.80500 GHz
Stop Frequency 5.84500 GHz 5.84500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
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&/ UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Sweeptime 11.344 ps AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5825 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5825.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
6079.750000 -394 12.4 -27.0
6080.250000 -39.6 12.6 -27.0
6079.250000 -40.2 13.2 -27.0
6098.750000 -40.3 13.3 -27.0
6058.750000 -40.4 134 -27.0
6059.250000 -40.4 13.4 -27.0
6014.750000 -40.5 13.5 -27.0
6092.250000 -40.5 13.5 -27.0
6046.250000 -40.6 13.6 -27.0
6014.250000 -40.6 13.6 -27.0
5969.750000 -40.6 13.6 -27.0
6072.750000 -40.7 13.7 -27.0
5967.250000 -40.7 13.7 -27.0
6082.250000 -40.7 13.7 -27.0
6045.750000 -40.7 13.7 -27.0
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

\7

Spurious

0T
201
&
s It
£
)
o 20
—
_40 -
547 55 5.55 56 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Freauencyv in GHz
Limit e Threshdd X Critical X Fna Critical Surn Lewel
Emission Bandwidth 26 dB (5755 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 69.450000 5717.275000 5786.725000
DUT Frequency Max Level Result
(MHz) (dBm)
5755.000000 10.2 | PASS
151
0T
D =+
S 1
[oa}
©
£ 107
- =20
-3“ e
BE95 5720 5740 5760 5780 5800 5815
Freauencyv in MHz
Bandwidth
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum mAl

Ref Level 0.00 dBm @ RBW 300 kHz

o Att 10 de SWT 50.6 us @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

-10 dBm / -

-20 dBm

-30 dBm “![ \
-40 dBm wu i M
M W\Mr"{u

-60 dBm

-70 dBm

-80 dBm:

-90 dBm

CF 5.755 GHz 800 pts Span 120.0 MHz
( b ] GIEIED o '
Dat 17.JUL.2024 01 f146
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.69500 GHz 5.69500 GHz
Stop Frequency 5.81500 GHz 5.81500 GHz
Span 120.000 MHz 120.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 800 ~ 800
Sweeptime 50.625 us AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5755 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5755.000000 5747.875000 | 5.823 30.0 | PASS
Ports
Port | State
1 | used
2 | used
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

\7

mT
a0

a0

Levelin dBm

4 \f_w

_20 4
5735 5740 5745 5750 5756 5760 5765 5770 5775
Frequency in MHz
Connector 1 Connector 2 Surn Level Lirrit L 2 FsD

Minimum Emission Bandwidth 6 dB (5755 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 37.150000 0.500000 5736.075000 5773.225000
DUT Frequency Max Level Result
(MHz) (dBm)
5755.000000 5.0 | PASS
151
10+
e T
m
©
£
g
3
5715 5720 5730 5740 5750 5760 5770 5780 5790 5795
Frequency in MHz
Bandwidth
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UNIFIED
COMPLIANCE
LABORATORY

\7

427 West 12800 South, Draper, UT 84020

Spectrum

B

Ref Level 10.00 dBm

SGL Count 200/200

@ RBW 100 kHz

Att 30 dB  SWT 94.7 ps @ VBW 300 kHz Mode Auto FFT

@ 1Pk Max

0 dem

-10 dBm:

'

-20 dBm J

-30 dBm

W@MMM

-50 dBm

-60 dBm

-70 dBm:

-80 dBm

CF 5.755 GHz

1600 pts

Span 80.0 MHz
1

]

1

Date: 17.JUL.2024 01:28:4(

Occupied Channel Bandwidth 99% (5755 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5755.000000 38.500000 5735.250000 5773.750000
DUT Frequency Result
(MHz)
5755.000000 | PASS

&
0T

1071

Levelin dBm

B maan

5715 5720

5730

5740

5750

5760

Freaquencyv in MHz

5770 5780

5790 5795

TR9356_UDB_FCC_15.407_UNII-3_Internal_Annex
PROPRIETARY

Page 25 of 46




% UNIFIED
COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY P
Bandwidth
Spectrum [%]
Ref Level 10.00 dBm @ RBW 1 MHz
o Att 20 de SWT 11.4ps @ VBW 3 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dem
w
[t
-10 dBm /rv \/\‘/—\ ,r—’—’_"v \
-20 dem ‘\/_J
-40 dBm
-50 dBm
-60 dem
-70 dBm
-80 dem
CF 5.755 GHz 160 pts Span 80.0 MHz
L JU ] GIRRNERDD wa
Date: 17.JUL.2024 01:28:49
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.71500 GHz 5.71500 GHz
Stop Frequency 5.79500 GHz 5.79500 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5755 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
5755.000000 | PASS

Final measurements

TR9356_UDB_FCC_15.407_UNII-3_Internal_Annex
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5651.250000 -28.0 1.9 -26.1
5650.750000 -28.5 2.0 -26.4
5650.250000 -29.0 2.2 -26.8
5648.750000 -29.3 2.3 -27.0
5648.250000 -29.5 25 -27.0
5649.750000 -29.7 2.7 -27.0
5649.250000 -29.7 2.7 -27.0
5651.750000 -29.1 34 -25.7
5647.750000 -30.6 3.6 -27.0
5646.750000 -30.9 3.9 -27.0
5647.250000 -30.9 3.9 -27.0
5646.250000 -31.4 4.4 -27.0
5643.250000 -32.7 5.7 -27.0
5642.750000 -32.7 5.7 -27.0
5639.250000 -32.7 5.7 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2 2

Levelin dBm

575 5.8

5.85

&R X 11 5.7
Freauency in GHz
Lirrit Threshdd X Critical

Fna Critical

Surn Leve

Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 55.200000 5742.975000 5798.175000
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UNIFIED
w COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 9.2 | PASS
16T
10+
D -
D% 1
- -0
£ 1
©
> 20T
~ -+
_30 +4
_40 +4
5715 5740 5760 5780 5800 5820 ha3h
Freauency in MHz
Bandwidth
Spectrum l [%]
Ref Level 0.00 dBm @ RBW 300 kHz
o Att 10 de SWT 50.6 us @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dem [fw V]/"LHVIUA'«IJVMII
-20 dBm / M\
-30 dem \"UV
-40 dBm- Mﬂm NMJ\M f“\nnw “'\W
i L
m mw
-60 dBm
-70 dem
-80 dBm-
-90 dem
CF 5.775 GHz 800 pts Span 120.0 MHz
JU J GIIEID o
Dat 17.JUL 4 01
Measurement
Setting Instrument Target Value
Value
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427 West 12800 South, Draper, UT 84020

UNIFIED
% COMPLIANCE
LABORATORY
Start Freqguency 5.71500 GHz 5.71500 GHz
Stop Frequency 5.83500 GHz 5.83500 GHz
Span 120.000 MHz 120.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 800 ~ 800
Sweeptime 50.625 us AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5775 MHz; 24.000 dBm; 40 MHz)

Result

DUT Frequency
(MHz)

Frequency
(MHz)

PSD

Limit

(dBm)
(dBm)

Result

5775.000000

5772.125000

5.238 30.0

PASS

Ports

Port State
1 | used
2 | used

Levelin dBm

-10 +

=20+

R V==

5755

Connector 1

5760 5765

Connector 2

5770

5775

Freauency in MHz

5780

Surn Leve

5785

Lirrit

57495

¢ D

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 37.100000 0.500000 5756.075000 5793.175000
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UNIFIED
COMPLIANCE
LABORATORY

\7

427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 4.9 | PASS
16T
10+
e U7
[on} 1
©
o
= -0t
g
P 1
-
_20 +4
_30 +4
5735 6740 5760 57RO 5770 5780 5790 sa00 5810 6815
Freauency in MHz
Bandwidth
Spectrum l [@
Ref Level 10.00 dBm @ RBW 100 kHz
Att 30 dB SWT 94.7 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dem
-10 dBm
-20 dBm ’AM b 1 MWMW 4 :
-30 dBm- } }
-50 dBm
-60 dem
-70 dBm-
-80 dBm
CF 5.775 GHz 1600 pts Span 80.0 MHz
JU J ERNRNADD W
Date: 17.JUL.2024 01:37:17
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&/ UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 37.500000 5755.750000 5793.250000
DUT Frequency Result
(MHz)
5775.000000 | PASS

25T
20T
_ nd /\/\W\W
a 1
©
g
3
5735 5740 5750 5760 5770 5780 57490 5300 5310 5815
Freauency in MHz
Bandwidth
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UNIFIED
% COMPLIANCE
LABORATORY

Spectrum mAl

Ref Level 10.00 dBm @ RBW 1 MHz

o Att 20de  SWT 11.4ps @ VBW 3 MHz Mode Auto FFT
SGL Count 200/200

427 West 12800 South, Draper, UT 84020

@ 1Pk Max
0 dem
/\/\,_/\
-10 dBm //\ /‘/h\f,\ \
-20 dBm
\iﬂw\m)’”f bl
-40 dBm \_v_\\/
-50 dBm
-60 dem
-70 dBm-
-80 dem
CF 5.775 GHz 160 pts Span 80.0 MHz
L JU ] GIRRNERDD wa
Date: 17.JUL.2024 01:37:26
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.73500 GHz 5.73500 GHz
Stop Frequency 5.81500 GHz 5.81500 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5775 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
5775.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Pre Measurements

Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
5629.750000 -33.5 6.5 -27.0
5629.250000 -33.5 6.5 -27.0
5630.250000 -33.7 6.7 -27.0
5626.250000 -34.2 7.2 -27.0
5628.750000 -34.3 7.3 -27.0
5625.750000 -34.3 7.3 -27.0
5634.250000 -34.4 7.4 -27.0
5624.750000 -34.5 7.5 -27.0
5630.750000 -34.5 7.5 -27.0
5633.750000 -34.6 7.6 -27.0
5634.750000 -34.6 7.6 -27.0
5627.750000 -34.7 7.7 -27.0
5628.250000 -34.7 7.7 -27.0
5626.750000 -34.8 7.8 -27.0
5625.250000 -34.8 7.8 -27.0

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2 2

Levelin dBm

b8 5.85 54 5.95 6 6.05 6.1

547 b5 E5E BB BBR k7 R75
Frequency in GHz

Lirrit Threshdd X Critical Fna Critical Surn Level

Emission Bandwidth 26 dB (5795 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5795.000000 54.033771 5769.333959 5823.367730
DUT Frequency Max Level Result
(MHz) (dBm)
5795.000000 9.3 | PASS
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% UNIFIED
COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY P
15T
10T
e U7
[a]) 41
©
o
= -0t
g
2 s
-
2Ll W
_30 +4
5765 57E0 5770 5780 57490 5800 5810 La20 5330 5835
Freauency in MHz
Bandwidth
Spectrum [%]
Ref Level 0.00 dBm @ RBW 300 kHz
o Att 10 dB SWT 31.6 pys & VBW 1 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dBm A WAWA
A
-20 dBm //—N \ \’\\
-30 dem
WQMMW L\W,\“M Af\«w
M
-50 dBm
-60 dBm
-70 dem
-80 dBm-
-90 dem
CF 5.795 GHz 533 pts Span 80.0 MHz
JU J ammn e
Date: 17.JUL.2024 01:41:04
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.75500 GHz 5.75500 GHz
Stop Frequency 5.83500 GHz 5.83500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 533 ~533
Sweeptime 31.621 s AUTO
Reference Level 0.000 dBm AUTO
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427 West 12800 South, Draper, UT 84020

UNIFIED
&/ COMPLIANCE
LABORATORY

Attenuation 10.000dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5795 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5795.000000 5786.875000 4.835 30.0 | PASS
Ports
Port State
1 | used
2 | used
Fower Spectral Densiy
BT
30
20+
£ 1
[os}
'g 10+
£ 1 7'
£ ol W
(]
9 1
_‘ID +4
_20 -
5775 5780 5786 57490 5795 5800 5805 5810 5815
Freauency in MHz
Connector 1 Connectar 2 Surn Lesel Lirrit L 2 FsD

Minimum Emission Bandwidth 6 dB (5795 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5795.000000 36.550000 0.500000 5776.075000 5812.625000
DUT Frequency Max Level Result
(MHz) (dBm)
5795.000000 4.3 | PASS
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UNIFIED

COMPLIANCE
% Py 427 West 12800 South, Draper, UT 84020
B dB Banchvicth
10T
U -
c 1
g -0t
£
% =20
-
. pee |
5705 5760 5770 5780 57490 ha00 5310 haz0 h330 5835
Freauency in MHz
Bandwidth

Spectrum l

Ref Level 10.00 dBm @ RBW 100 kHz
Att 30 dB  SWT 94.7 ps @ VBW 300 kHz Mode Auto FFT

SGL Count 200/200
@ 1Pk Max

0 dem

-10 dBm:

JMM“""W““WW ]VQMMMA., H

-30 dBm:

MMWWW“M

-50 dBm

e

-60 dBm

-70 dBm:

-80 dBm

Span 80.0 MHz

(1T —

CF 5.795 GHz 1600 pts

] J

Occupied Channel Bandwidth 99% (5795 MHz; 24.000 dBm; 40 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5795.000000 38.500000 5775.250000 5813.750000
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UNIFIED
% COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Result
(MHz)
5795.000000 | PASS
99 22 Banchwicith
2T
20+
c 101 //\/\V\/M\MIJ\\
m -+
©
c
= 0+
g
3 4
-
_‘|D +
_20 +4
5765 B7R0 5770 5740 57490 Ra00 5810 Ra20 hB30 BB35
Frequency in MHz
Bandwidth
Spectrum @
Ref Level 0.00 dBm @ RBW 1 MHz
& Att 10 dB SWT 11.4 ps & VBW 3 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dBm //\WM\ (A
-20 dBm- _/J/ \
Vi \H
-30 dem
_j_i/\/\j NW L—'\/\/_
-40 dBm
-50 dBm
-60 dBm
-70 dBm
-80 dBm-
-90 dBm
CF 5.795 GHz 160 pts Span 80.0 MHz
)i ) LT
Dat 17.JUL 024 C 12:04
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.75500 GHz 5.75500 GHz
Stop Frequency 5.83500 GHz 5.83500 GHz

TR9356_UDB_FCC_15.407_UNII-3_Internal_Annex

PROPRIETARY

Page 37 of 46



&I UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5795 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
5795.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5924.250000 -37.0 10.6 -26.4
5924.750000 -37.4 10.6 -26.8
5925.250000 -37.8 10.8 -27.0
5940.250000 -37.9 10.9 -27.0
5925.750000 -38.1 111 -27.0
5939.750000 -38.2 11.2 -27.0
5923.750000 -37.3 11.2 -26.1
5926.250000 -38.7 11.7 -27.0
5940.750000 -38.8 11.8 -27.0
5923.250000 -37.9 12.2 -25.7
5612.250000 -39.5 12.5 -27.0
5645.750000 -39.5 12.5 -27.0
5949.250000 -39.8 12.8 -27.0
5611.750000 -39.8 12.8 -27.0
5926.750000 -39.9 12.9 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

\7

Spurious

0T

20+
5
s Ot
£
o)
o -20
-

_40 u

£47 BR &R X 11 5.7 575 5.8 585 | 5.95 G £.05 6.1
Freauency in GHz
Lirit e Threchad X Critical X Fnal Critical Sum Lewd

Emission Bandwidth 26 dB (5775 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 83.500000 5732.750000 5816.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 6.5 | PASS
0T
D =+
g -10T
[oa}
3 1
o
= -204
S
]
_30 -
40 s
BE95 5720 5740 5760 5780 5800 5820 5840 5855
Freauency in MHz
Bandwidth
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum EAn

Ref Level 0.00 dBm @ RBW 1 MHz

o Att 10 de SWT 22,9 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

-10 dém

-20 dBm [{FN WMMV—V\/\ \
e .

-50 dBm
it JINV \\I—\«NV’\r‘J\

-70 dBm

-80 dBm

-90 dem

CF 5.775 GHz 320 pts Span 160.0 MHz

L bid ] GIRRNERDD wa
Dat 1 JUL.2024 0©01:48:13
Measurement
Setting Instrument Target Value
Value

Start Freguency 5.69500 GHz 5.69500 GHz
Stop Frequency 5.85500 GHz 5.85500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 22.875 us AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5775 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5775.000000 5742.375000 -1.670 30.0 | PASS
Ports
Port State
1 | used
2 | used
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Fower Spectral Densiy

BT

20+
e
os]
©
=T
g
(]
-

_20 +4

5736 B740 5750 5760 5770 5780 5790 5800 5810 5815
Freauency in MHz
Connector 1 Connectar 2 Surn Lesel Lirrit L 2 FsD

Minimum Emission Bandwidth 6 dB (5775 MHz; 24.000 dBm; 80 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 76.450000 0.500000 5736.775000 5813.225000
DUT Frequency Max Level Result
(MHz) (dBm)
5775.000000 -0.5 | PASS
6 dB Banchvicith
5 e
D =+
g 10T
Q 1
©
£
E
(]
-
BB95 5720 5740 5760 5780 5500 5820 5840 5855
Freauencyv in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Spectrum

Ref Level 10.00 dBm @ RBW 100 kHz

Att 30 dB  SWT 189.5pus @ VBW 300 kHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

B

0 dem

-10 dBm:

-20 dBm

/‘ I
YA V

-60 dBm

-30 dBm

-70 dBm:

-80 dBm

CF 5.775 GHz 3200 pts

Span 160.0 MHz
]

Occupied Channel Bandwidth 99% (5775 MHz; 24.000 dBm; 80 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5775.000000 78.000000 5735.500000 5813.500000
DUT Frequency Result
(MHz)
5775.000000 | PASS
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Levelin dBm

99 %% Banchwiclth

TV

PROPRIETARY

_30 +4
56495 5720 5740 5760 5780 5300 5320 5340 5855
Freauency in MHz
Bandwidth
Spectrum [%]
Ref Level 0.00 dBm ® RBW 2 MHz
o Att 10 dB SWT 16.9 ps & VBW 10 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dBm f”’\"\vf\\f Y .= . W V
-20 dBm // \\
-30 dem
B! /V,/ .
BT v \/ w4
-50 dBm
-60 dBm
-70 dem
-80 dBm-
-90 dem
CF 5.775 GHz 160 pts Span 160.0 MHz
JU J ammn e
Date: 17.JUL.2024 02:18:42
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.69500 GHz 5.69500 GHz
Stop Frequency 5.85500 GHz 5.85500 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >=2.000 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 us AUTO
Reference Level 0.000 dBm AUTO
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Attenuation 10.000dB 0.000 dB
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (5775 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Result
(MHz)
5775.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
5650.250000 -28.4 1.6 -26.8
5649.750000 -29.1 2.1 -27.0
5628.250000 -29.1 2.1 -27.0
5650.750000 -28.7 2.3 -26.4
5627.750000 -29.3 2.3 -27.0
5627.250000 -29.4 2.4 -27.0
5628.750000 -29.7 2.7 -27.0
5659.750000 -22.9 3.1 -19.8
5619.250000 -30.1 3.1 -27.0
5660.250000 -22.6 3.1 -19.4
5626.750000 -30.1 3.1 -27.0
5659.250000 -23.7 3.6 -20.2
5618.750000 -30.6 3.6 -27.0
5630.750000 -30.6 3.6 -27.0
5630.250000 -30.7 3.7 -27.0
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2
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Spurious

0T

£
m
©
£
E
]

54755 555 G5 565 57 575 B 685 B9 585 6 BO5 GBI

Freauency in GHz
Lirrit e Threshdid X Critical X Final Critical Surm Level
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-- End of Report -
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